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WE HEREBY CERTIFY THAT THE MATERIAL DESCRIBED HEREIN HAS BEEN
MADE TO THE APPLICABLE SPECIFICATION AND TESTED IN ACCORDANCE
WITH THE REQUIREMENTS OF THE RULES WITH SATISFACTORY RESULTS.
Ceneral Nanager of Quality Assurance Department
NOTES : YR:Yield/Tensile Ratio, ER:Erichsen, G: 3 PR ) e ing Point D: Cent f s
R e B Gh Sun 015, 65 eam.0: 11. 3/Some. 5 R b g AR g A R bl
X2 T op, N:RfNiddle, B:EE#BBotton. X3 L:EESMLongitudinal, T:EAF5ETransverse. X5: JMME S Surface or Backface S:3Surface, B:¥Backface, ¥:FMBoth surface and backface.

36:GSN Grain Size Number A:ASTMNa, H:EtBRiComparison, J:3EdlActual(zem), N:NFNa XT7:BR2#Product Analysis.




